
Advantages obtained through the elimination of chemical products
in the pre-treatment process of large desalination plants for the
control of fouling, biofouling and scaling in reverse osmosis
membranes

A. Muñoz Elguera*, S.O. Pérez-Báez, A. Gómez-Gotor

Process Engineering Department, EIIC, University of Las Palmas de Gran Canaria, Las Palmas de Gran Canaria,
Las Palmas, Spain
Email: amunoz@dip.ulpgc.es

Received 8 March 2012; Accepted 15 June 2012

ABSTRACT

This paper presents the results of research work conducted as part of a doctoral thesis and
undertaken with the aim of resolving the problem of accelerated fouling of reverse osmosis mem-
branes (made from spiral-wound polyamide), as a result of the deposition of colloidal parti-
cles (particulate fouling), the precipitation of inorganic salts (scaling) and the accumulation
of living and/or dead biological matter (biofouling). The reverse osmosis modules affected
form part of the Las Palmas III (LP3) desalination plant run by the company EMALSA
(Spanish initials: Empresa Mixta de Aguas de Las Palmas). This plant is located on the island
of Gran Canaria (Spain) and supplies potable water to around half a million people.

Keywords: Scaling; Fouling; Biofouling; Reverse osmosis

1. Background

The seawater desalination plant Las Palmas III
(LP3) has been at the vanguard of research osmosis
desalination technology since the time of its construc-
tion with the latest advances available. At the time it
was put into operation between the end of 1989 and
the start of 1990, the plant was one of the most mod-
ern and the largest of its type in the world. The plant
has been run since its inauguration by a company
called EMALSA (Empresa Mixta de Aguas de las Pal-
mas SA) and is responsible for the supply of potable
water to around 500,000 people in the town of Santa

Brı́gida and the city of Las Palmas de Gran Canaria
(Canary Islands, Spain) [1–3,5,6,26].

The LP3 plant draws seawater for desalination
through an open intake system and, since its incep-
tion, has been affected by a series of technical prob-
lems which have been growing steadily worse. These
problems include accelerated membrane fouling, the
presence of unpleasant odours, rapid increases in
module pressure loss, rapid falls in the quantity and
quality of the water product, etc. These problems have
obliged those responsible for running the plant to
wash the membranes each 15–20days, which has
obviously had a direct effect on operating costs [2–6].

A research project was formulated during the
search for solutions to the aforementioned problems.*Corresponding author.

Presented at the International Conference on Desalination for the Environment, Clean Water and Energy, European Desalination
Society, 23–26 April 2012, Barcelona, Spain

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2013 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.704733

51 (2013) 1817–1830

February



The project was accepted and one of the authors of
this paper, Aldo Muñoz, hired to carry out the
research. The results of the study undertaken were
very positive as can be seen in the conclusions of the
present paper. This research work also formed the
basis of a doctoral thesis written by the same author.

2. Desalination plant LP3: initial operating
conditions

The LP3 seawater desalination plant, located on the
island of Gran Canaria, has a design capacity of
36,000m3/d, but an actual mean production rate of
29,000m3/d. There is a pre-treatment system and the
operating conditions are based on the following criteria
[1]:

2.1. Process water capture system

Surface open intake, via a catchment area located
in the cooling water sedimentation basin for the
UNELCO power station, comprising seven chambers
and seven vertical motor pumps (one on standby)
with an average pumping capacity of 80,000m3/d or
3,300m3/h (each pump handles 550m3/h, at a pres-
sure of 1.75 kg/cm2) of seawater.

2.2. The process water pre-treatment system uses the
following chemical reagents

Shock dosage of 100 l/h (50 ppm of NaClO) of
sodium hypochlorite applied directly to the intake
chamber compartments. This biocide dosage is used
for the control of microorganisms (viruses, bacteria,
fungi, moulds, etc.), algae and molluscs present in the
seawater, thereby preventing clogging up of the grilles
through which the seawater enters each intake cham-
ber. The same dosage is also used in the seawater
pressure line to the plant in order to control microbio-
logical contamination present in the seawater captured
for processing and to impede biofouling of the mem-
brane modules [7,19–23].

Approximately 35 l/h of pure sulphuric acid,
H2SO4, (20 ppm in the processed seawater) is added
to strengthen the biocidal action of the NaClO, regu-
late the pH of the process water to 7.1, and maximize
the action of the sodium hexametaphosphate which is
often applied in measured quantities to impede mem-
brane scaling [1,10,13,15,25,26].

The coagulant Cl3Fe is applied proportionally to the
untreated water flow which feeds the plant by means of
two metering pumps which convey approximately
15 l/h of pure Cl3Fe (some 6ppm in the processed

water). This is done to favour the removal of matter in a
state of dispersion and/or suspension such as solid
inorganic particulate matter (colloidal particles) and
emulsified oil particles which may be present in the
feed water and whose removal is undertaken through
successive and complementary processes of coagula-
tion and flocculation [9,11,12,14,16,18].

It is known that sand filters do not remove soluble
oils (unlike anthracite and activated carbon) and that
their filtering cut-off point for suspended particulate
matter is of the order of 10–20lm. Even at the end of
the filtration run (clogged filter), particles smaller than
5lm are not removed. These circumstances mean that
a secondary filtration stage is required to remove par-
ticles that the gravity filters were unable to deal with,
like microfloccules and dispersed particles. This stage
comprises a booster pump room, precoat filters and
safety filters. Also important to note is the dosing in
of sodium metabisulphite and sodium hexametaphos-
pate (HMF).

Since in the pre-treatment stage sodium hypochlo-
rite has been dosed into control the microbiological
problems affecting the process water, and since the
membranes installed in the modules are of polyamide
and cannot enter into the slightest contact with any
chemical oxidizing agent, the residual chlorine which
may still be present in the effluent seawater of the
safety filters must be totally neutralized with sodium
metabisulphite (NaHSO3).

Using two metering pumps, a 20% (by weight)
sodium metabisulphite solution is dosed in at the fil-
ter outlet proportionally to the concentration of resid-
ual chlorine present in the water, approximately 15 l/
h (some 15ppm in the process water). This chemical
reagent is dosed into avoid the precipitation of dis-
solved salts that might be present in the water that
enters into contact with the membranes, when they
exceed their saturation concentrations. These include,
principally, carbonates, sulphates and/or fluorides of
the alkaline earth metals (Ca, Mg, Ba, Mn, etc.), iron,
silica, etc. [5,9,11].

The HMF is dosed in at 25% solution proportion-
ally to the raw water flow which feeds the plant via
pumps which inject it into the pre-treated water pres-
sure line, just before the safety filters, at approxi-
mately 30 l/h (some 6ppm in the process water).

3. Aims of the research project

In light of the above, it was determined that the
main aims of the research project would be:

(1) To undertake a detailed study of the drastic and
accelerated fouling process of the reverse osmosis

1818 A. Mu~noz Elguera et al. / Desalination and Water Treatment 51 (2013) 1817–1830



membranes installed in the module frames of the
commercial seawater desalination plant LP3, with
open intake surface catchment [1–4,6].

(2) To formulate the most appropriate procedure to
minimize the accelerated fouling process to levels
recommended by the membrane manufacturers
(one or, at most, two membrane washes per year),
thereby resolving the various technical problems
[2–4,6].

In order to achieve the aforementioned aims, the
following partial objectives were also defined for pro-
gressive implementation:

(1) To undertake a more detailed theoretical study of
so-called membrane technology and reverse
osmosis desalination techniques for the removal
of salts from seawater, in order to obtain a full
and complete knowledge and understanding of
their theoretical fundamentals and the mecha-
nisms which govern their operation. This study
would then be used as the basis for the formula-
tion and execution of the research project [7–
10,15,17,24].

(2) To identify, prioritise and study the technical
problems and main reasons for the problems
affecting the operation of the LP3 plant.

(3) To formulate and test at pilot plant level techno-
logical procedures that would enable appropriate
control of the main reasons for the technical prob-
lems in question [2,3,6].

(4) To extrapolate the most appropriate test results
obtained from the pilot plant to the actual com-
mercial plant.

4. Test procedure

A description is provided in this section of the test
procedure, comprising three stages, that was followed
to reduce the fouling problems of the polyamide
spiral-wound membranes of the LP3 desalination
plant.

The specific preliminary research work in the pro-
cess sections comprised, firstly, consideration of the
shock dosage of sodium hypochlorite in the catchment
area. The final conclusion was to definitively suspend
this dosage of 50 ppm of NaClO in the seawater catch-
ment area, but to maintain the same dosage in the
feed line to the plant. A detailed description of the
test procedure can be consulted in reference [3]. Sec-
ondly, consideration was given to optimization of the
dosages of ferric chloride (Cl3Fe) in the plant’s pre-
treatment line [1,2]. Jar tests were performed to deter-

mine the optimum dosage. Various seawater samples
which were taken from the catchment area over a
two-month period were used for the jar tests with dif-
ferent dosages of Cl3Fe. It was determined that the
optimum dosage required for the seawater was
12.5 ppm. Thirdly, the dosages of sodium hypochlorite
and sodium metabisulphite in the plant’s pre-treat-
ment line and refinement treatment were optimized
[6]. The final concentrations were set at 0.5 ppm of
residual sodium hypochlorite at the outlets of the can-
dle filters and 1ppm of sodium metabisulphite dosed
in for the complete neutralization of any residual chlo-
rine. Finally, the matter that was deposited on the
active layer of the membranes was identified after a
membrane autopsy performed by the chemical com-
pany Houseman (Manchester, England) employing
physical, chemical and microbiological techniques.
The results, amongst others, revealed that 47% of the
matter was organic (namely the amount of the sample
which is lost or burnt when subjected to heating of up
to 550˚C) and 50% inorganic, comprised mainly of
30% silica [4]. A microbiological analysis was also
conducted of matter deposited on the membrane sur-
face, the feed channel spacer and the internal spacer
which takes the permeated water. Identification was
made of staphylococcus, arthrobacter and sulphate-
reducing bacteria, and fungi in the form of genus
aspergillus.

4.1. Hypothesis for investigation in the pilot plants

The bases of the research work to be tested at two
pilot plants, Toyobo and EM, were defined as:

(1) Control of scaling via dosages of H2SO4, to regu-
late to an appropriate pH value the seawater
which feeds the membrane modules, instead of
the use of scale inhibitors like hexametaphosphate
as used in the commercial plant.

(2) Control of fouling through optimization of the
coagulation–flocculation process and optimization